Company Profile

We-Beijing Palm International Group is a factory,
specialized in the artificial plants industry since 2000.
Our main products are as below:

1. Preserved palm tree

1) preserved washington palm tree

2) Preserved phoenix date palm tree

2. All kind of artificial trees

1) Atrtificial palm tree(coconut,washington,date palm)
2) Artificial ficus/bayan tree

3) Customized artificial tree

3. Artificial plants(including plant wall,bush)

4. Artificial grass

We did more than 4000 projects,including star hotels,
big restaurants,large airports.

We believe we are your best partner and friend.




VERTICAL PLANT WALL



Accessory which can add more holes,so that can
insert more plants

Plastic (ABS ) Backshee!
Size:50cm + B0em/pe
Holes for inserting plants: 16 holes
Hooks at side

Thera ara holes which for nails on the backsheat

Nall tne backsheet on the wall | |
Backshest hooks connected with each other

INSTALLATION METHO
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PONY

Pony Testing International Group

FLAMMABILITY TEST REPORT

Beijing Palm Technique Development Co.,Ltd

Applicant:
The following sample(s) was/were submitted and identified on behalf of the client as:
Sample Name: Artificial leaves
Sample Received Date: Nov.23, 2016
Test Period: Nov.29, 2016 To Dec.01, 2016
DECLARATIONS:

The test(s) shown in the attachment were conducted according to the indicating procedures.

We assume full responsibility for the accuracy and completeness of these tests and vouch for

the qualifications of all personnel performing them.

Name Signature Date
Edited by Huang Wei 3 Dec.02 , 2016
Ay ey
Checked by Hu Peijian I,\“ \)DH“"”" Dec.02 , 2016
Appro W MM 1 Dec.02 , 2016
v Code: x2u90nzt

@Hotline 400-819-5688
31) 85150908
) ¥SI0484 1
) 4650820
sb. (0371169350670
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PONY
REWBML
Pony Testing International Group
1. DESCRIPTION OF TEST EQUIPMENT
Test E Equij Model Equipment No. Validity Date
Vertical - horizontal burning
et betimat FZ-5401 IE350 2017-11-28
2. LABORATORY AMBIENCE CONDITION
Temperature : 23°C#2°C
Relative humidity : 50 %5 %
3. REFERENCE DOCUMENT
The test according to UL94-2013 and the applicant’s requirement.
4. REFERENCE CONDITION
4.1 Conditioning:
4.1.123+£2°C and 5045 %RH for a minimum of 48 hours.
4.1.2 Specimens for certain tests are to be preconditioned in an air-circulating oven for 168 hours at

70£1°C and then cooled in the desiccator for at least 4 hours at room temperature, prior to testing.
Note: According to the client's requirement, only do the treatment :
23+2°C,45%~55%RH 48h.
4.2 Procedure:
Apply the flame centrally to the middle point of the bottorn edge of the specimen so that the top of the
burner is 1041 mm below that point of the lower end of the specimen, and maintain it at that distance for
10£0.5 seconds immediately withdraw the burner and simultaneously commence measurement of the
after flametime t;.
As soon as afterflaming of the specimen ceases, place the burner again under the specimen and >
maintain the burner at a distance of 10+1 mm from the remaining major portion of the specimen for an
additional 10£0.5 seconds, after this application of the flame to the specimen, immediately remove the
burner and simultaneously e 1T of the afterfl time, t, , and the afterglow time, t;.
Repeat the test to the remaining four specimens.
4.3 Classifications:

Criteria V-0 V-1 V-2
Afterflame time for each individual specimen t, or tz s10s <30s _ <30s
Total afterflame time for any condition set, Z(t,+t;) <50s <250s <250s
:::ﬂﬂ;:r:: :lleus,a.ﬂergl?:l..‘tj::eta for each individual specimen after the <30s <60s <60s
Afterflame or afterglow of any specimen up to the holding clamp No No No
Cotton indicator ignited by flaming particles or drops No No Yes
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5. TEST RESULT Note : A i to i 3 ion,sample name Artificial leaves the material, additive
¥ compeosition,proportion of additives, of samples below is the same as the test material. he difference is:
Conditioning:234+2°C,50+5 %RH ,48h different appearance shapes and size.
Burnout up to the The concrete material object picture is as follows:
ti(s) ta(s) ta(s) Z(ty+ta)(s) to+ta(s) Ignite cotton or not - b e |
holding clamp oI 5
E S
1# 9.68 241 0 241 No Yes
2# 2.08 270 0 2.70 No Yes :
3# | 634 | 176 0 52.49 178 No Yes t :
L]
- 4# 3.36 1.12 0 1.12 No Yes 1: -
5# | 1968 336 0 3.36 No Yes
Sample size: (125x13%3) mm
Appendix: The photo of sample
& ot -
/
5
*** End of Report ***
www.ponylest.com @ Hotline 400-819-5688 www.ponytest.com @ Hotline 400-819-5688
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PONY

Pony Testing International Group

UV EXPOSURE TEST REPORT

Applicant:

No.: BDHVCJSZ59016720

eijing Palm Technique Development Co..Ltd

Page: 1 of 4

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Name:

Artificial leaves

Sample status description:Leaf shape

Sample Quéntity:

Sample Received Date:

Test Period:

DECLARATIONS:

3 (M., #2. #3)

Dec.16, 2016

Dec.23, 2016 To Dec.26, 2016

The test(s) shown in the attachment were conducted according to the indicating procedures.

We assume full responsibility for the accuracy and completeness of these tests and vouch for

the qualifications of all personnel performing them.

Name Signature Date
Edited by Liu Yang 3 Jan.09, 2017
Lw Y>3
Checked by He Mina = Jan.09, 2017
9 /{/\/\w
Approved by Wang Xifeng M Jan.09, 2017
\UM"{{ K _

706566

1) 6684186

OHotline 400-819-5688
bunLab: (0431) BS150908
HlaerbinLab: (04513 85104681

0411) B4650820

Lab (0371) 69350670

Zh

Code: vskq7c

121) 64851999 ShenzhenLabs (07:
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Pony Testing International Group ’
1. DESCRIPTION OF TEST EQUIPMENT
Equipment
Test Equipment Equipment Model Equipment No. Validity Date
Manufacturer
QUV uv
accelerated aging Q-LAB QUV/Spray IE240 2017-04-04
test machine

+ v Gy,

2. LABORATORY AMBIENCE CONDITION
Temperature : 25°C+10°C
Relative humidity : 50 %25 %
3. REFERENCE DOCUMENT
The test according to ASTM G154-2006 and the applicant's requirement.
4. TEST CONDITION
Lamp: UVA-340
(D8h light; Irradiance: 0.89 W/ (m? « nm} @340nm; Black Panel temperature: 60°C
(2/4h condensation: Black Panel temperature: 50°C;
Test time: 60h.

5. TEST RESULT

After the test, the surface had no obvious change, grey scale: 4-5.

@©Hotline 400-819-3688

www.ponylest.com
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‘Company Address-102R,2F.No. 37, 333, Qi Juang Road, Nebui District, Sharghsi
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Appendix 1: The photo of sample before UV exposure test Appendix 3: The photo of sample after UV exposure test
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Appendix 2: The photo of sample setup UV exposure test - *** End of Report *** =
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Compary Address: 112 2F No 37, 333, Qin Jsag Road, Xubui Distsct




OUTDOOR SHOP WALL DECORATION IN USA



3000M2 OUTDOOR BUILDING WALL DECORATION IN CHINA



INDOOR HOTEL WALL DECORATION IN AUSTRALIA



INDOOR RESTAURANT WALL DECORATION IN SINGPORE



INDOOR SUPERMARKET WALL DECORATION IN UK



INDOOR VILLA WALL DECORATION IN CHINA
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**INDOOR SHOPPING MALL WALL DECORATION IN MALAYSIA



INDOOR ATRIUM WALL DECORATION IN DOMINICAN REPUBLIC



PLAIN PLANT WALL















